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In no circumstances shall the company is responsibility extend beyond inspection, testing and reporting upon the samples actually drawn
from the bulk and inspected tested and at the sole and exclusive responsibility of the Principal. This test report cannot be reproduced
except in full.
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In no circumstances shall the company is responsibility extend beyond inspection, testing and reporting upon the samples actually drawn
from the bulk and inspected tested and at the sole and exclusive responsibility of the Principal. This test report cannot be reproduced
except in full.
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Voltage measurement

LA R 22 e iR Ie L b, fERE S L st et
2IAFEE: W 23°C, WAL 12%RH.
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R AN ALE<100V,

1.Mount the sample on the testing machine and ground it
at the edge of the sample.

2.Test environment:temperature:23 °C humidity :12%RH.
3. Connect the portable electrode to the voltage meter.
During the test, wear anti-static shoes for 10min, then
step on the sample as required, and record the data after
the voltage is stable.

Requirements: human body voltage < 100V.
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REMARKS The testing process is carried out under the environmental conditions specified by the technical

requirements.
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“P” represents pass;“F” represents failure; N’ represents not happen;“---" represents not content.

In no circumstances shall the company is responsibility extend beyond inspection, testing and reporting upon the samples actually drawn
from the bulk and inspected tested and at the sole and exclusive responsibility of the Principal. This test report cannot be reproduced

except in full.
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1. WEAEIA RN ABEERFER LG, mE MRS REE L, AT
E-RARNERHER.
We promise all the test data are correct and true, the client can request

re-test within one week, if doubting the test result.

2. WAPRXTE A 7 M BT RE, AR
All the information for the samples will be protected by us ,no any will be

leaked out.

3. B mrE W SRR = RE—H, Z/ERBRIELRRE KM ITHSA
.
The samples can be kept in our lab for one week, later it will be disposed

based on the regulation of the Lab.

4. WAKERDUEASIR, BRIV ERFERSHI 5 55T
The test result of the samples are the reference only, we are not responsible

for other products.

5. WA, B URIELHNRER ST
When disputing, the client can request Jiangsu arbitration commission to

handle it.
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